UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8  SWT 17us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT 17us VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -11.42 dBm)| m1[1] -13.40 dBm|
a0d 5.56742010 GHz| u 5.58748200 GHz|
204 20
10 df 10 df
08 08
10 gy ‘V 10 gy 1 Y1
- .
Nt T AN AT Y - N .
{ VJ \ [~ A \ 1 et PPN | AP A AT
20 |’ £ %l 20 \\ ¢ ¥
]
] | f m
-30d -30d
/ N ' -
oy - /—/
[sarder= e —
50 dey 50 der
60 d 60 d
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
Date: 22 FEB.2020 093436 ate: 22 FEB.2020 09.53:50

Bottom Channel

Result: Pass

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.5 4.6 -6.9 -11.8 4.6 -7.2
Top -12.8 4.6 -8.2 -14.4 4.6 -9.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -6.9 -7.2 -5.0
Top -8.2 -9.8 -6.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -5.0 5.9 10.9 Complied
Top -6.8 5.9 12.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80/ MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8  SWT 17us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT 17us VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -11.47 dBm)| m1[1] -12.77 dBm|
a0d 5.56656140 GHz| a0d 5.64592390 GHz|
204 204
10 df 10 df
0 d 0 d
-10 df ; -10 dBy -
Lan ]
PAAAR, AN i."\f/\/ ™™ / N | Py A /w'\/ A\ Y M
204 f W | 204 / \ A\
20 dBm ll 20 dBm / f t
i |
30d ] i -30d T
\
/ \ ./ I
[=4ar e | it dpm=— \“~
50 dey 50 der
60 d 60 d
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
- - .
[ Il CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 09.30.37 ate: 22 FEB.2020 09.49:45

Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

Pate: 22 FEB.2020 09:31.56

o aut 2008 SWT 17us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT 17us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -11.81 dBm)| m1[1] -14.37 dBm|
a0d 5.55504170 GHz| a0d 5.59504550 GHz|
20d 20d
10d 10d
048 048
-10 d X -10 dy
VRV A | A T A A
i / \ ff"\/ \|/ \J/ \ " AN A Y AN | A W A
20 by T 2 f v 1 .
f ' .‘ ’.
-30d T ‘\ -30 T \
g - T ET—r M
50 dB 50 der
60 d 60 d
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11908763 11908763

Pate: 22 FEB.2020 09.51.04

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.2 0.4 -2.8 -3.3 0.4 -2.9
Duty Cycle Correction Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBmM/MH?z)
Bottom -3.7 0.4 -3.3
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr(wjtr)tinl;dz?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -2.8 -2.9 -3.3 1.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.4 4.2 2.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.503583950 GHz]

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 30.0 MHz

aig

11808763
Pate: 22 FEB 2020 10.05:17

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] 3.34 dBm
5.498127870 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
POate: 22 FEB 2020 10.08:36

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] .70 dBm
5.501617140 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 22 FEB 2020 10.07:55

Bottom Channel

Result: Pass

Page 599 of 760 FCC 15.407 WLAN- Template Vers. 1.4

)



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -0.9 0.4 -0.5 -1.8 0.4 -1.4
Middle -0.5 0.4 -0.1 -1.7 0.4 -1.3
Top -1.1 0.4 -0.7 -2.4 0.4 -2.0
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -1.5 0.4 -1.1
Middle -1.6 0.4 -1.2
Top -2.8 0.4 -2.4
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -0.5 -1.4 -1.1 3.6
Middle -0.1 -1.3 -1.2 3.7
Top -0.7 -2.0 2.4 2.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 3.6 4.2 0.6 Complied
Middle 3.7 4.2 0.5 Complied
Top 2.8 4.2 14 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17 /8 dBi Antenna/ Port 1

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -0.93 dBm| m1[1] -0.45 dBm|
a0d 5.525810440 GHz a0d 5.578721290 GHz
20d 20d
10d 10d
048 od — = —
A — /"_' —t e ‘j
—ﬁ\\\ \
-10 dB| -10
7 f
1
20 1 \\ 20 / \

=0 aeT [ -~ 40 die e -
50 der 50 der
S04 S04
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- g - y
I v [ il J CRNRRARRY wa
11908763 11908763

Pate. 11.MAR 2020 11:23.41

Pate. 11.MAR 2020 113829

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -1.12 dBm
5.706756350 GHe|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 11.04.14

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 2

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

]

Ref Level 35.00 dém

Offset 26.95 dB & RBW 1 MHz

Pate. 11.MAR 2020 11:23 48

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -1.81 dBm| m1[1] -1.71 dBm|

a0d 5.516308240 GHz a0d 5.576916660 GHz
20d 20d

10d 10d

0 g8 ! 0d

L ] ﬁ._\\ Vs et [ \\
/
10 / -10d 7
/ § / \

o i 204 |

204 1 T 20 dbr 1 i

30 df / 30 d / \

et e — T | —

0 de g8 —
50 dB 50 der

60 d 60 d

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

-~ -~
I v I v

11908763 11908763

Pate. 11.MAR 2020 113834

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-2.40 dBm|
5.698419420 GHe|

60 dBm-

CF 5.7 GHz 32001 pts

-

11909763
Pate: 22 FEB.2020 11.05.33

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 3

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -1.50 dBm| m1[1] -1.60 dBm|
a0d 5.526303550 GHz a0d 5.578473800 GHz
204 204
10 df 10 df
08 08
- —— . _—__——*‘"‘1.“ e
et —~ 7 =
\ T —
-10 B + N .10 dB /
i/ v
2 / 2 /
20 . 20 i
\
7 \ ~ \
-30d -30d
~ .
[merem—] — [ den—] =
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
pate: 11 MAR 2020 11:2351 Pate 11 MAR 2020 11:38:39
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -2.80 dBm|
a0d 5.701874000 GHz
204
10 df
08 -
/\ - — ]
10 dey
/ \‘
-20d i T
J i
30d
| T —
d
50 der
60
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
ate: 22 FEB.2020 11:0652
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.9 0.7 -3.2 -3.4 0.7 -2.7
Duty Cycle Correction Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBmM/MH?z)
Bottom -5.0 0.7 -4.3
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr(wjtr)tinl;dz?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -3.2 -2.7 -4.3 1.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.1 4.2 3.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna/ Port 1

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.496616670 GH|

3.90 dBm)|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763

POate: 22 FEB 2020 10.09:17

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna/ Port 2

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

3.44 dBm)|
5.498998780 GHy|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763

POate: 22 FEB 2020 10.10:36

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna/ Port 3

Result: Pass

jo Al

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

2008 SWT 57ps VBW 3 MHz  Mode Auto FFT

SGL Count 2004200

@ 1Rm View

M1[1]

5.00 dBm)|
5.493254900 GHy]

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

11808763

aig

Pate: 22 FEB.2020 10:11:55

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -1.8 0.7 -1.1 2.7 0.7 -2.0
Middle -1.2 0.7 -0.5 -2.0 0.7 -1.3
Top -1.2 0.7 -0.5 -3.2 0.7 -2.5
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -2.3 0.7 -1.6
Middle 2.4 0.7 -1.7
Top -2.9 0.7 -2.2
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -11 -2.0 -1.6 31
Middle -0.5 -1.3 -1.7 3.6
Top -0.5 -2.5 -2.2 2.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 3.1 4.2 1.1 Complied
Middle 3.6 4.2 0.6 Complied
Top 2.7 4.2 15 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3/ PWL 17 / 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -1.75 dBm| m1[1] -1.17 dBm|
u 5.524910470 GHz a0d 5.574866410 GHz
20 20
10 10
0 p— 0 PP —
— — /_,:\_ﬁ“__k___/ —i\\
7
/ \ I I
p / 20 ¢ 1 \
-20d 20 df
/ \ /l A
30d 30d
— R
i ESE =
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 11 MAR 2020 11:24:48 pate: 11 MAR 2020 11:38.02

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

[ 17m View

mi[1] -1.20 dBm
5.705491700 GHe|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 11.08:21

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 2

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -2.70 dBm| m1[1] -2.03 dBm|
a0d 5.525480450 GHz a0d 5.576015750 GHz
204 204
10 df 10 df
08 - 08
et — ]
J ~ N
-10 dy -10 d i T
/
\ v
20d 20d A
/ \ \
/.- \ / Y
-30d -30d
\
1 —~ T —
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 11 MAR 2020 112453 Pate: 11 MAR 2020 11:38.07
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -3.20 dBm|
a0d 5.702242430 GHz
204
10 df
oo8 [ =]
R e |
P
-10 de 7
/ \
-20d
/ \
/
30d \
S
— e
e
50 der
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
ate: 22 FEB.2020 11:09.40
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 3

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

jo ALt 20d8  SWT 57us YBW 3 MHz  Mode Auto FFT

Spectrum

]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

Pate. 11.MAR 2020 11:24:58

o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -2.33 dBm| m1[1] -2.38 dBm|

a0d 5.517868190 GHz a0d 5.576371990 GHz
20d 20d

10d 10d

048 048

/_/— e . NN I — ‘,_‘_/____,__,__,ﬁ,__,__\
-10 dy 7 A8 10 ‘/
\ \
/ /
20d Y 20 ;
] \ / \
30 d 30 d
- -

[sram [~ |z ———]
50 dB 50 der

60 d 60 d

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

-~ -~
I v I v

11908763 11908763

Pate. 11.MAR 2020 1139:12

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-2.88 dBm|
5.702733660 GHe|

60 dBm-

CF 5.7 GHz 32001 pts

Span 30.0 MHz

-

11909763
Pate: 22 FEB.2020 11:10:59

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.1 1.3 -2.8 -3.9 1.3 -2.6
Duty Cycle Correction Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBmM/MH?z)
Bottom -5.7 1.3 -4.4
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr(wjtr)tinl;dz?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -2.8 -2.6 -4.4 1.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.3 4.2 2.9 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

4.07 dBm|
5.495476700 GHg]

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 30.0 MHz

aig

11808763
POate: 22 FEB 2020 11.20:48

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum :E"
RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20d8  SWT 5Tps VBW 3 MHz  Mode auto FFT
SGL Count 200/200
@ 1Rm View
Mi[1] 3.94 dBm)|
20d 5.497875680 GHZ|
20di
10 di
s .
. .
o —T e 1\
f
od { A
/ \,
_/// \‘\
T -
-50 dem
-60 dem
CF 5.5 GHz 32001 pts Span 30.0 MHz
1 (IR v
11908763
POate: 22 FEB 2020 11:2207
Bottom Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 3

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200

@ 1Rm View

M1[1]

5.68 dBm)|
5.495378270 GHg]

o
=0 de

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763
Pate: 22 FEB 2020 11.23:26

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -2.1 1.3 -0.8 -3.6 1.3 -2.3
Middle -1.8 1.3 -0.5 -3.2 1.3 -1.9
Top -15 1.3 -0.2 -3.5 1.3 -2.2
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -3.0 1.3 -1.7
Middle -2.9 1.3 -1.6
Top -3.0 1.3 -1.7
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -0.8 -2.3 -1.7 2.9
Middle -0.5 -1.9 -1.6 3.4
Top -0.2 -2.2 -1.7 3.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.9 4.2 1.3 Complied
Middle 3.4 4.2 0.8 Complied
Top 3.6 4.2 0.6 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 1

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -2.08 dBm| m1[1] -1.82 dBm|
u 5.516415110 GHz u 5.574290800 GHz
20 20
10 10
: 2y 2
P B '* o " L — T il N
-10 dy 10
/ \ / |
/ \ / \
20 i \\ 20 { \
/
30d -30d
- ™~ ~_] _/ \iﬁ
“0d -40dp
50 dBm 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
pate: 11 MAR 2020 11:45.08 Pate 11 MAR 2020 114819
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -1.54 dBm|
a0d 5.695587330 GHz
204
10 df
08 !
T D e JS— N ‘——\\
-10 de
7 \
/ ‘\
20 dBm /"
30d
| ]
-40dp
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
pate: 22 FEB.2020 125245
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -3.57 dBm| m1[1] -3.15 dBm|
a0d 5.515071720 GHz a0d 5.582609920 GHz
204 204
10 df 10 df
08 0 d o
-10 B .10 dB N
/ /
, \ ] \
20 ¢ / 20 ¢ / Y
-20d . 20 o 4 v
/
-30d -30d
I ~_| | e
408 “0de
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 11 MAR 2020 11:45:13 Date: 11 MAR 2020 11:49:24

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

5.695938880 GHz|

-3.47 dBm|

60 dBm-

CF 5.7 GHz 32001 pts

-

I v
11908763
bate: 22 FEB.2020 1254.04

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 3

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -2.97 dBm| m1[1] -2.91 dBm|
u 5.517932880 GHz a0d 5.577596330 GHz
20 20
10 10
L - — Lt
‘et D ] L~ —
10 10
/ \ / \
I 4 / A\
20 / 20

e - Sl -

Zod

50 dam 50l

S04 S04

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

- - y
I v [ il J CRNRRARRY wa

11908763 11908763

bate. 11 MAR 2020 114518 bate. 11 MAR 2020 11.49.29

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -2.99 dBm
5.696008250 GHz|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 125523

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -6.2 2.0 -4.2 -5.2 2.0 -3.2
Duty Cycle Correction Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBmM/MH?z)
Bottom -6.8 2.0 -4.8
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr(wjtr)tinl;dz?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -4.2 -3.2 -4.8 0.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.6 4.2 3.6 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] 6.16 dBm)
5.507306650 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 22 FEB 2020 11.25.08

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200

@ 1Rm View

<f

Mi[1] 5.24 dBm
30d 5.498824410 GHZ]

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

aig

11808763
Pate: 22 FEB 2020 11.26:27

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna / Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] 6.75 dBm
5.498842220 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 22 FEB 2020 112746

Bottom Channel

Result: Pass

Page 623 of 760 FCC 15.407 WLAN- Template Vers. 1.4

)



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -3.1 2.0 -1.1 -4.5 2.0 -2.5
Middle -2.6 2.0 -0.6 -4.3 2.0 -2.3
Top -34 2.0 -14 -4.2 2.0 -2.2
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -3.9 20 -1.9
Middle -3.7 2.0 -1.7
Top -4.7 2.0 -2.7
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -11 -2.5 -1.9 2.7
Middle -0.6 -2.3 -1.7 3.1
Top -1.4 -2.2 -2.7 2.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.7 4.2 15 Complied
Middle 3.1 4.2 1.1 Complied
Top 2.6 4.2 1.6 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 /PWL 17 /8 dBi Antenna/ Port 1

Spectrum

]

Spectrum

]

Pate. 11.MAR 2020 11:46.07

Pate. 11.MAR 2020 11.49.58

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

f@17m View f@17m View

m1[1] -3.05 dBm| m1[1] -2.62 dBm|

a0d 5.524490480 GHz a0d 5.574018000 GHz
204 204

10 df 10 df

08 - 08 L

—— ] R
I
-10 dy 10
/ \ 7 \
{ \ !
204 / A 20 dBr / )
/ \ / N

-30d -30d

“40dp “0de

50 dey 50 der

60 d 60 d

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset
o At 20ds  SWT
SGL Count 200/200

26.85 0B @ RBW 1MHz
5.7 VBW 3MHz  Mode Auto FFT

@®1Pm View

mi[1]

-3.38 dBm|
5.697501640 GHz|

60 dBm-

CF 5.7 GHz

32001 pts

-

11909763
Pate: 22 FEB.2020 125644

Span 30.0 MHz

Result: Pass

Top Channel

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 2

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

Pate. 11.MAR 2020 11:46.12

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -4.54 dBm| m1[1] -4.26 dBm|

a0d 5.513325210 GHz a0d 5.574025500 GHz
204 204

10 df 10 df

08 - 08 -

/7 'ﬁ._,—_i__/—-\_/—\/—_____g_—.\ L 4 —
-10 dy 7 -10 dy
/
/ \ / \
20 ¢ / 4 204 / y
-20d 7 T 20 df .\
Ji \

-30d -30d
" pa— - [
Z0de 408

50 der 50 der

60 d 60 d

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

- -
CRNRRARRY wa CRNRRARRY wa

11909763 11909763

Pate: 11.MAR 2020 1150:03

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-4.17 dBm|
5.697975060 GHz|

60 dBm-

CF 5.7 GHz 32001 pts

-

11909763
Pate: 22 FEB.2020 125803

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -3.89 dBm| m1[1] -3.69 dBm|
a0d 5.522542420 GHz a0d 5.577312270 GHz
204 204
10 df 10 df
08 - 08
e R R /‘_'L‘Y — — [ —————]
-10 dy -10 dy
4
/ \ \
-20 dey . 20 o +
/ \ \
\
-30d -30d
|~ | ,/ S
“40de 408
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 11 MAR 2020 11:48:17 ate: 11 MAR 2020 11:50:08

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-4.65 dBm|
5. 705067970 GHz|

60 dBm-

CF 5.7 GHz 32001 pts

-

11909763
Pate: 22 FEB.2020 1258.23

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -6.0 1.2 -4.8 -4.5 1.2 -3.3
Duty Cycle Correction Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBmM/MH?z)
Bottom -5.9 1.2 -4.7
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr(wjtr)tinl;dz?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -4.8 -3.3 -4.7 -0.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.2 4.2 4.4 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 14 /8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] 5.95 dBm
5.505142030 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 22 FEB 2020 13.08:26

Bottom Channel

Result: Pass

Page 629 of 760 FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200

@ 1Rm View

<f

Mi[1] +.45 dBm
0d 5.493369270 GHz

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts EEﬂn 30.0 MHz
aig

11808763
Pate: 22 FEB 2020 13.09:45

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57ps
SGL Count 200/200

@17 View

<f

VBW 3 MHz  Mode Auto FFT

M1[1]
30d

5.90 dBm)|
5.502249930 GHz]

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 30.0 MHz
aig

11808763

Pate: 22 FEB.2020 13.11:04

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -2.2 1.2 -1.0 -2.9 1.2 -1.7
Middle -2.5 1.2 -1.3 -3.4 1.2 -2.2
Top -4.6 1.2 -34 -5.3 1.2 -4.1
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -3.0 1.2 -1.8
Middle -3.6 1.2 2.4
Top -5.7 1.2 -4.5
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -1.0 -1.7 -1.8 2.9
Middle -1.3 -2.2 2.4 2.2
Top -3.4 -4.1 -4.5 0.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.9 4.2 1.3 Complied
Middle 2.2 4.2 2.0 Complied
Top 0.1 4.2 4.1 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/PWL 17 /8 dBi Antenna/ Port 1

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -2.18 dBm| m1[1] -2.46 dBm|
u 5.524093930 GHz a0d 5.585138280 GHz
20 20
10 10
0 11 .
PR - — X
P T T P N T T
10 10
f‘ \ :‘f \\
{ /
-20d 7 20 A
A\
30d \ -30d
,/ ~{ //V ——y
40d -40dp
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 132405 pate: 22 FEB.2020 13.40:28
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -4.64 dBm|
a0d 5.692430860 GHz
204
10 df
08 -
//’\/—\_,—'—-_‘_ e
10d
/ \
20d + 3
Y
/ )
-30d ,
/
. _— —]
“0de
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
ate: 22 FEB.2020 14:44:12
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -2.86 dBm| m1[1] -3.37 dBm|
a0d 5.513612070 GHz a0d 5.573848320 GHz
20 20
10 10
0 - 0 -
/!\_/_—i—‘/_“‘—‘,_,_ B | ——
— . A |- ~
-10 dy 10 X
/ \\ / \
[ \ / )
20 20 f v
: . / \
30d 30d
| ] 1 —]
Z0de “0d
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 132524 ate: 22 FEB.2020 134147

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -5.27 dBm
5.693487390 GHz|

5 4 (S P

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 144531

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

f@17m View f@17m View

m1[1] -2.99 dBm| m1[1] -3.60 dBm|

a0d 5.522179620 GHz a0d 5.586544480 GHz
204 204

10 df 10 df

e B — "—\\ /—.___/-—-‘____—.\/—)—‘K_,’!\\
10 -10 dy +
/
{ Y
/ / \
-20d y 20 df
/ /

-30d -30d

—— B —— |
“0de “0de

50 dey 50 der

60 d 60 d

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

- -
CRNRRARRY wa CRNRRARRY wa

11909763 11909763

ate: 22 FEB.2020 132643 ate: 22 FEB.2020 1343:06

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-5.74 dBm|
5. 706461990 GHz|

60 dBm-

CF 5.7 GHz

32001 pts
- .

11909763
Pate: 22 FEB.2020 144851

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -6.8 2.5 -4.3 -5.9 25 -3.4
Duty Cycle Correction Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBmM/MH?z)
Bottom -7.3 2.5 -4.8
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr(wjtr)tinl;dz?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -4.3 -3.4 -4.8 0.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.1 4.2 4.1 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Result: Pass

<f

jo Al 2008 SWT 5Tps
SGL Count 2004200

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

VBW 3 MHz  Mode Auto FFT

@ 1Rm View

M1[1]

6.79 dBm|
5.505045470 GHz]

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

aig

11808763
Pate: 22 FEB 2020 13.12:28

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 2

Result: Pass

<f

jo Al 20d8  SWT
SGL Count 2004200

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

57ps VBW 3 MHz  Mode Auto FFT

@ 1Rm View

M1[1]

5.87 dBm|
5.493508020 GHz]

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

aig

11808763
Pate: 22 FEB 2020 13.13:47

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200

@ 1Rm View

<f

Mi[1] 7.26 dem)
0d 5.506450740 GHz

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts EEﬂn 30.0 MHz
aig

11808763
POate: 22 FEB 2020 13.15.07

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -2.8 25 -0.3 -4.0 25 -1.5
Middle -4.0 25 -1.5 -4.5 25 -2.0
Top -5.3 25 -2.8 -7.2 25 -4.7
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -4.4 2.5 -1.9
Middle -5.5 25 -3.0
Top -6.9 25 -4.4
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -0.3 -1.5 -1.9 2.8
Middle -1.5 -2.0 -3.0 2.1
Top -2.8 4.7 -4.4 0.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.8 4.2 1.4 Complied
Middle 21 4.2 21 Complied
Top 0.1 4.2 4.1 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -2.84 dBm| m1[1] -3.99 dBm|
a0d 5.524917030 GHz a0d 5.586070120 GHz
204 204
10 df 10 df
ot ,'—"1“- ot
/ﬁ_—/\‘;—-'—'\_/i—— T I e [ Bt e
10 -10 dy
\\ f‘ \
» » \
20 4 b 20 v
\ \
\
-30d -30d Ny
-
| S~ // I
“0d -40dp
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 Wiz CF 5.58 GHz 32001 pts Span 30.0 MHz
- . - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 13:28:31 pate: 22 FEB.2020 134432

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

po ALt 20d8  SWT S5.7us VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -5.29 dBm
5.705210460 GHz|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 144820

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna / Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -4.04 dBm| m1[1] -4.53 dBm|
a0d 5.513544580 GHz a0d 5.578629420 GHz
204 204
10 df 10 df
08 " 048 T
/,_,-1-\_,_.__/—___\’ P S |~ . | |
0ds 0ds
/ A\
\ 4
20d / \ 20d £
/ \ / \
-30d -30d
.
. L M|
0d -40dp
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 132950 pate: 22 FEB.2020 134552

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

5.697390080 GHz|

-7.19 dBm|

60 dBm-

CF 5.7 GHz 32001 pts

-

I v
11908763
bate: 22 FEB.2020 14.49.30

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -4.39 dBm| m1[1] -5.49 dBm|
a0d 5.526690730 GHz a0d 5.586576360 GHz
204 204
10 df 10 df
08 . 0 dB e
i 1
R N N S o e s
-10 dy / -10 dy
/ A\
20 20 df
/’ / \
-30d 30d / \
—— \‘- \“‘-_‘
EE ETED
50 der 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 133109 ate: 22 FEB.2020 1347:11

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

5.701694010 GHz

-6.85 dBm|

60 dBm-

CF 5.7 GHz 32001 pts

-

I v
11908763
bate: 22 FEB.2020 145050

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -8.4 14 -7.0 -7.7 14 -6.3
Middle -7.8 14 -6.4 -9.4 14 -8.0
Top -7.7 14 -6.3 -9.3 14 -7.9
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -9.0 1.4 -7.6
Middle -94 1.4 -8.0
Top -94 1.4 -8.0
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -7.0 -6.3 -7.6 -2.5
Middle -6.4 -8.0 -8.0 -2.7
Top -6.3 -7.9 -8.0 -2.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.5 4.2 6.7 Complied
Middle -2.7 4.2 6.9 Complied
Top -2.7 4.2 6.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Spectrum [5] Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -8.39 dBm| m1[1] -2.76 dBm|
u 5.50514580 GHz| a0d 5.59883660 GHz|
20 20
10 10
0 0
A o
10 L. ~ { — 10 —
\
/ \ ! \
20 : \ 20 / \
/ ! f \
[ \
30d /‘ ‘\ -30d /
st e [ardbim— e
50 df 50 df
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 145607 ate: 24 FEB.2020 11:39:52
Bottom Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -2.73 dBm|
a0d 5.67788040 GHz|
204
10 df
08
X
1wd e =S == ——
{ \
204 J 4
20 df /, ‘\
30d /’ 4
[aurcem=— o
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa
11909763
ate: 22 FEB.2020 15:20.40
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -7.72 dBm| m1[1] -9.36 dBm|
a0d 5.50756070 GHz| a0d 5.58290330 GHz|
204 204
10 df 10 df
08 08
0 O SN 0 X
/ \ Ji N \
20 / \ -20d f §
"i \ / !
a0d - a0d 4
| \
L = [0 dBm— B
50 der 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 Wiz CF 5.59 GHz 32001 pts Span 60.0 MHz
- . - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 145726 ate: 24 FEB.2020 114112

Bottom Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

po ALt 20ds SWT 9.4us VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -9.30 dBm
5.66779690 GHz

60 dBm-

CF 5.67 GHz 32001 pts Span 60.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 152159

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -8.96 dBm| m1[1] -9.35 dBm|
a0d 5.51804910 GHz| a0d 5.59507550 GHz|
20 20
10 10
0 0
10 -10
1
[ \ [ \
20 f ¥ 20 1
/ \ / \
a0d /’ - a0d - !
\\ A \
S . 2o =
50 df 50 df
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 145846 ate: 24 FEB.2020 114232
Bottom Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -9.37 dBm|
a0d 5.67660350 GHz|
204
10 df
08
-10 de
/
20 c - T
30d y
)M_‘// \\
5 S
50 e
60
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il J CRNRRARRY wa
11909763
ate: 22 FEB.2020 152318
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.0 2.1 -6.9 -8.4 2.1 -6.3
Middle -8.3 2.1 -6.2 -10.0 2.1 -7.9
Top -8.0 2.1 -5.9 -10.6 2.1 -8.5
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -9.6 21 -7.5
Middle -10.0 21 -7.9
Top -10.2 21 -8.1
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -6.9 -6.3 -7.5 -2.2
Middle -6.2 -7.9 -7.9 -2.8
Top -5.9 -8.5 -8.1 -2.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.2 4.2 6.4 Complied
Middle -2.8 4.2 7.0 Complied
Top -2.8 4.2 7.0 Complied

Result: Pass

)

Page 648 of 760

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  S.4us  VBW 3Mdz  Mode Auto FFT o At 2008 SWT  S.4pus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m View @ 17m View
m1[1] -8.97 dBm| m1[1] -8.30 dBm|
a0d 5.50525640 GHz| a0d 5.58737320 GHe|
20d 20d
10d 10d
08 08
10 X -10 dy o
f i \ / \ \\
204 1 204 J
20 cy 7 T 20 d # .\
30 df H T 30 df F ‘\
.._// \\ | L ,—/ \\\
ey . Ardem=—
50 d@ 50 d@n
60 df 60 df
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.58 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11908763 11908763
Dete: 22 FEB.2020 150011 pete: 24 FEB.2020 11:43:58
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
(@17m View
m1[1] -8.01 dBm|
a0d 5.66510270 GHz|
20d
10d
08
10 d = 5 =
fi
/ \
20 cy 1 \
30 df \
S =
50 d@
40 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa
11908763
pete: 22 FEB.2020 152448

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum [5] Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -8.44 dBm| m1[1] -9.97 dBm|
a0d 5.49595110 GHe| a0d 5.58344150 GHz|
204 204
10 df 10 df
08 08
10 | 0ds ¥, S E—
/ / , )
\
20 7 A 20 dBm ;' f
/ \
L / \
30d 30d / T
_ o™ S
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 150130 ate: 24 FEB.2020 11:45:17
Bottom Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -10.63 dBm|
a0d 5.68605140 GHz|
204
10 df
08
-10d ,—\W‘_\ ————
[
| /ﬁ/- \
-20 dém 1 y
/ \
30 df /—/. ‘¥
e —
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa
11909763
ate: 22 FEB.2020 152605
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  S.4us  VBW 3Mdz  Mode Auto FFT

Spectrum

=]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

Pate: 22 FEB.2020 15.02.50

o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -9.64 dBm| m1[1] -9.97 dBm|

a0d 5.50516640 GHz| a0d 5.60259770 GHz|
20d 20d

10d 10d

048 048

RLE e — 1048 X

/
o / / \ o / \
204 7 ; 20d { ¥
/ | / |
30 df : : -30d £
/—/ \ r// \

|sa-dem— e Feargmre—t L
50 dB 50 der

60 d 60 d

CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

-~ -~
I v I v

11908763 11908763

Pate: 24 FEB.2020 11.46:37

Bottom Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-10.22 dBm|
566248710 GHz

60 dBm-

CF 5.67 GHz 32001 pts

Span 60.0 MHz

-

11909763
Pate: 22 FEB.2020 15.27.24

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -8.7 2.3 -6.4 -7.6 2.3 -5.3
Middle -11.1 2.3 -8.8 -11.5 2.3 -9.2
Top -8.9 2.3 -6.6 -9.9 2.3 -7.6
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -10.0 2.3 -1.7
Middle -11.7 23 -9.4
Top -9.4 23 -7.1
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -6.4 -5.3 -7.7 -2.3
Middle -8.8 -9.2 -9.4 -5.4
Top -6.6 -7.6 -7.1 -3.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.3 4.2 6.5 Complied
Middle -5.4 4.2 9.6 Complied
Top -3.0 4.2 7.2 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -8.70 dBm| m1[1] -11.12 dBm|
a0d 5.49512050 GHz| a0d 5.53492730 GHz|
204 204
10 df 10 df
08 08
X "
10 -10
f K = T x\/\/’\ U P
\
20 dfr 20 df k
| \ f \
| | / \
30d / v -30d F T
[=seri— — |20t \_\
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
- . -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 153506 ate: 24 FEB.2020 1355:33

Bottom Channel

Spectrum

=)

Ref Level 35.00 dam  Offset
o At 20ds  SWT
SGL Count 200/200

26.85 0B @ RBW 1MHz
9.4us VBW 3MHz  Mode Auto FFT

@®1Pm View

mi[1]

-8.88 dBm|
567505860 GHz

60 dBm-

CF 5.67 GHz

32001 pts

Span 60.0 MHz

-

11909763
Pate: 22 FEB.2020 16:00.14

Result: Pass

Top Channel

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -7.61 dBm| m1[1] -11.51 dBm|

a0d 5.49889470 GHz| a0d 5.59350430 GHz|

204 204

10 df 10 df

08 08

10 4/!\ — 10 //'\/

/ \ /\/‘/\/‘f\f/\\ R
20l 4" \ 204l / i
J \ ! \
30 \ 30 /’ .
\—1 J/ \

[==orEm— — [==ruem=—

50 der 50 der

60 d 60 d

CF 5.51 GHz 32001 pts Span 60.0 Wiz CF 5.59 GHz 32001 pts Span 60.0 MHz

- . - .
CRNRRARRY wa [ )il J CRNRRARRY wa

11909763 11909763
ate: 22 FEB.2020 153726 ate: 24 FEB.2020 135653

Bottom Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

[ 17m View

mi[1] -9.88 dBm
5.67356990 GHz

60 dBm-

CF 5.67 GHz 32001 pts Span 60.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 16.01.33

Top Channel

Result: Pass

Page 654 of 760 FCC 15.407 WLAN - Template Vers. 1.4

)



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 3

Spectrum [5] Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -9.99 dBm| m1[1] -11.71 dBm|
u 5.50148210 GHe| a0d 5.58684450 GHz|
20 20
10 10
0 0 d
10 X, 10 ,\/"
1~ -~ —
h / \ PN e ™ s
20 dB ! 20 dB A y
i i / i
] | | ] / \
30 7 \ 30 /_j \\
. e — Fan-sameet—
50 df 50 df
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 153845 Pate: 24 FEB.2020 135613
Bottom Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
mi1[1] -9.44 dBm)
a0d 5.68640010 GHz|
204
10 df
o6
10 d Py \ N a
/
o / \
20 o f t
{ \
30d - -
/ D
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa
11909763
ate: 22 FEB.2020 160253
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.6 2.3 -7.3 -8.6 2.3 -6.3
Middle -10.9 2.3 -8.6 -12.4 2.3 -10.1
Top -8.3 2.3 -6.0 -9.6 2.3 -7.3
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -9.0 2.3 -6.7
Middle -12.9 2.3 -10.6
Top -10.6 2.3 -8.3
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr:w)tr)tirll;chJeréD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -7.3 -6.3 -6.7 -3.2
Middle -8.6 -10.1 -10.6 -5.6
Top -6.0 -7.3 -8.3 -3.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -3.2 4.2 7.4 Complied
Middle -5.6 4.2 9.8 Complied
Top -3.1 4.2 7.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna/ Port 1

Spectrum [5] Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -9.56 dBm| m1[1] -10.86 dBm|
u 5.51500800 GHz| a0d 5.50515230 GHz|
20 204
10 df 10 df
08 0 d
-0 8 P—— i s — -0 8
I fw‘ IS SN IR N
20 df ! 20 df f ¢
i !
ﬂ \ / \
a0 L a0 / ‘\
/
/ N S
- N L -
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa )il CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 154009 ate: 24 FEB.2020 1400:10
Bottom Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -8.28 dBm|
a0d 5.67498360 GHz|
204
10 df
08
-10d — % A
\\
20 dem ! 4
/ |
30d /J \
o
Ea— -~ —
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa
11909763
ate: 22 FEB.2020 160436
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -8.59 dBm| m1[1] -12.42 dBm|
a0d 5.49358110 GHz| a0d 5.59345550 GHz|
204 204
10 df 10 df
08 08
0 N 10 dB 1
/
N /J\._‘»Hf\
/ \\ ~ TN p \
-20d f 20 df :
{ { f \
f ! f \
a0d a0d /’ \
—— S
=i ——— | aoeri==
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 154129 ate: 24 FEB.2020 140130
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -9.57 dBm|
a0d 5.67365610 GHz|
204
10 df
08
108 -
e w'\ SN A
\
20d ! !
/ \
/ \
a0d - Ng
e ]
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
-
CRNRRARRY wa
11909763
ate: 22 FEB.2020 160556

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Spectrum [5] Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -8.96 dBm| m1[1] -12.87 dBm|
u 5.52135650 GHz| u 5.60654260 GHz|
20 20
10 10
0 0
10 /_\ 10
L. — ~
f \ A N ] f
20 # T 20 T 1
/ \ f |
30d / - 30d - \
. J \
W_/‘ B, =S A \_
50 df 50 df
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 154248 ate: 24 FEB.2020 140250
Bottom Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -10.60 dBm)|
a0d 5.67642920 GHz|
204
10 df
08
1048 !
» / / \
20 7 T
/ \
-30d /_/ N
=i — - Sl
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il J CRNRRARRY wa
11909763
ate: 22 FEB.2020 160715
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle FEte Duty Cycle Relise
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.4 2.8 -8.6 -12.3 2.8 -9.5
Top -11.0 2.8 -8.2 -12.2 2.8 -94
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -12.5 2.8 -9.7
Top -11.9 2.8 -9.1
Channel Corrected PSD Corrected PSD Corrected PSD Co?tr)tinl;dZJI?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MH2)
Bottom -8.6 -9.5 -9.7 -5.5
Top -8.2 -9.4 9.1 -5.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -5.5 4.2 9.7 Complied
Top -5.2 4.2 9.4 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna/ Port 1

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT 17ps  VBW 3MHz  Mode Auto FFT

Spectrum

]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

Pate: 22 FEB.2020 1612119

o aut 2008 SWT 17us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -11.39 dBm)| m1[1] -10.96 dBm|

u 5.55513170 GHe| a0d 5.64499770 GHz|
20 204

10 df 10 df

048 08

-10 B {\/ .10 dB —

M e e, A% SN
AN r”'\"'\r/\_'\‘/\/”““ e et Vad Mo ™ .\{V -y M
{ v | f |

-20d \ 20 df i

2 L E / |

30d ] l\ 30d ] l\

o

[z D ij .

50 dey 50 der

60 d 60 d

CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz

- -
CRNRRARRY wa CRNRRARRY wa

11909763 11909763

Pate: 22 FEB.2020 162533

Bottom Channel

Result: Pass

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 2

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 20d8  SWT 17us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT 17us VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -12.27 dBm)| m1[1] -12.21 dBm|
a0d 5.53352860 GHz| a0d 5.60391020 GHz|
204 204
10 df 10 df
08 08
-10 dBy 11 10 dB M
LA T ek o -
r ey | Py L/"’—-\,\_,-\ / V’\—"\,/\fl\,,\./-‘ \'/\W\__/‘\[\V_ eVl \
-20 dby l‘ %l 20 df [ - \
-30d T K -30 /‘/ T
/ \
Feerttame -/ e gt R, G
50 dey 50 dem
60 d 60 dem
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
)i CRNRRARRY wa )i CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 16:1338 pate: 22 FEB.2020 162952
Bottom Channel Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8  SWT 17us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT 17us VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -12.48 dBm)| m1[1] -11.91 dBm|
u 5.52671510 GHz| a0d 5.58657450 GHz|
20 204
10 df 10 df
08 08
108 ! 108 ’!—
r t
f '“’V‘""\ﬁf“"“""’!\'/\/\/\r Ea, "M/“-/\ / A AN ,J‘-N'\\/\/\l‘/‘\’\\/ m\
-20d 20 df t
|
-30d v -30d T T
/ |
\. . A o
ot — e s —
50 dey 50 der
60 d 60 d
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 16:1457 pate: 22 FEB.2020 163112

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Duty Cycle RO & Duty Cycle 2O 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -12.5 2.1 -10.4 -12.4 2.1 -10.3
Top -11.3 2.1 -9.2 -13.3 2.1 -11.2
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -13.3 2.1 -11.2
Top -13.3 21 -11.2
Channel Corrected PSD Corrected PSD Corrected PSD Co?tr)tinl;dZJI?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MH2)
Bottom -10.4 -10.3 -11.2 -6.9
Top 9.2 -11.2 -11.2 -6.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -6.9 4.2 11.1 Complied
Top -6.4 4.2 10.6 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ PWL 14 /8 dBi Antenna/ Port 1

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2008 SWT 17us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT 17us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -12.48 dBm| m1[1] -11.33 dBm)
a0d 5.56494520 GHz| a0d 5.64503520 GHz|
20d 20d
10d 10d
048 od
-10 dB 3 -10 dB r‘
PO, IV N N A MmN SN /u/\-‘”‘\./’g“\n/“/_\ \
20 dem ‘f, e \ '\ 20 dBm { \
30 df f ‘\ 30 df i L\
J . b S~
50 dB 50 der
60 d 60 d
CF 5.53 GHz 32001 pts Spon 120.0 NHz CF 5.61 GHz 32001 pts Span 120.0 MHz
)i J CRNRRARRY wa [ )i CRNRRARRY wa
11908763 11908763
ate: 22 FEB.2020 161519 ate: 22FEB.2020 16:32:39
Bottom Channel Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8  SWT 17us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT 17us VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -12.35 dBm)| m1[1] -13.26 dBm|
a0d 5.55331680 GHz| a0d 5.59852160 GHz|
204 204
10 df 10 df
08 08
0ds /‘ 0ds ;
7 v A A
[T A T \[ e [ S A !\r“\'\\ AT
20 o f ﬁl 20 dBm f \
4 \ /
-30d N 30d ] T
L~ P I g Mol
50 dey 50 der
60 d 60 d
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 16:17.38 ate: 22 FEB.2020 16:33:58

Bottom Channel

Result: Pass

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8  SWT 17us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT 17us VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -13.30 dBm)| m1[1] -13.32 dBm|
a0d 5.52636640 GHz| a0d 5.64629140 GHz|
204 204
10 df 10 df
08 08
0ds s 0ds
- LAan
N PAT A e \ AR A e ey
-20d £ L 20 df
\ | '\
-30d J‘ -30d
/ \ / \
", \\_,. ey _,./ ey .
50 dey 50 der
60 d 60 d
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 22 FEB.2020 16:1857 ate: 22 FEB.2020 163517

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.4 0.7 -2.7 -3.9 0.7 -3.2
Port 3 Port 4
Channel Port 3 PSD ggtr)r/e((::i/ii)lr? Corrected Port 4 PSD Blcj)tr)rle%}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.8 0.7 -4.1 -5.3 0.7 -4.6
Corrected Corrected Corrected Corrected P%grigiz::(;d'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz2)
Bottom 2.7 -3.2 -4.1 -4.6 2.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 2.3 2.9 0.6 Complied

Result: Pass

)

Page 668 of 760

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.496307300 GHz]

3.36 dBm)|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763

Pate: 21 FEB 2020 07.40:03

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] .93 dBm
5.493996440 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
POate: 21 FEB 2020 07.41:22

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 3

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.502370860 GHz|

4.78 dBm|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763

Pate: 21 FEB 2020 07.42:40

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 4

Spectrum :E"
RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20d8  SWT 5Tps VBW 3 MHz  Mode auto FFT
SGL Count 200/200
@ 1Rm View
Mi[1] 5.29 dBm)|
20d 5.503519270 GHZ|
20di
10 di
Dd8
10 d
/ \
0 dBrr 1
/ \
-30 d
e
= dEm—L ——=—
-50 dem
-60 dem
CF 5.5 GHz 32001 pts Span 30.0 MHz
1 (IR v
11908763
POate: 21 FEB 2020 074358
Bottom Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -3.8 0.7 -3.1 -4.8 0.7 -4.1
Middle -3.2 0.7 -25 -4.3 0.7 -3.6
Top -4.3 0.7 -3.6 -5.1 0.7 -4.4
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -4.6 0.7 -3.9 -5.6 0.7 -4.9
Middle -4.2 0.7 -3.5 -5.3 0.7 -4.6
Top -6.1 0.7 -5.4 -5.5 0.7 -4.8
Corrected Corrected Corrected Corrected ng:}gizr:r:;‘l
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom+1 -3.1 -4.1 -3.9 -4.9 1.8
Middle -25 -3.6 -3.5 -4.6 2.3
Top -3.6 -4.4 -5.4 -4.8 1.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 1.8 2.9 1.1 Complied
Middle 2.3 2.9 0.6 Complied
Top 1.3 2.9 1.6 Complied
Result: Pass
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